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Purchaser :  STEELFORCE N.V Description of Goods:  pRiME QUALITY HOT ROLLED EQUAL ANGLES
Commettant: | ANGE KLARENSTRAAT 16-20 /
B-2000 ANTWERPEN BELGIUM
Standard : Your Order No : 100491 TOTAL QUANTITY:408,380 MT
Commande No : NR OF BUNDLES : 209 BUNDLES
; Cur Order No :
Quality : AS'!: M A 36 NGB Commsnce: STME 508 C i _
Material : Size {(mm) : s e » Heat No :
Wit EQUAL ANGLES imension 2 X 2" X 1/8" INCH o Coutde 200625
- MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE -
. ; Tensile ; Impact
Yle.rd.Pmp t Strength Eiengation Band Hardness Strength Test
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% | % 1 % 1 % 1 % ! % i % % | % | % | % | % 1 % | % | % 1 %) %! % | %1 %
0,16 | 0,17 | 0,68 10,0291 0,025{ - - - - - : N - - - - e
“Niate_rial : ) o o Dimensiunsl : " ,, " ) Heat No : o o |
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- N T MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE e -
: . Tensile : Impact
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Material ; N " Dirﬁensions H y " ’ B ) Heat No :
Matidre : FQUAL ANGILSo | Dimension : 2" X 1/47 INCH No Coulde . 200405
e " MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE .
: ; Tensile . Impact
Y'?[d.PmP t Strength Hangalin Band Hardness Strength Test
Limite al, Affong. : .
N/mm2 Rupture (%) Pliage Dureté Essal de
1. N/mm? . » Ré's;}’fance - ) .
293 486 238 ~ A S —
o CHEHICAL ANALYSIS COMPOSIT TON CHEMIQUE
C Si Mn P S Cr Ni Mo Cu Ti Co N Al
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Material : - Dimensidn; : ,.," . " " Heat No ;
Matidre : EQUAL ANGLES Dimeneion - 2 U2 X2 12X 3/16 IN*CH Mo Coudes 900706 )
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Yield Point | _lensie Elongation frnpact
=0, W Strength J Band Hardness Strength Test
Limite dl. Allong. . :
N/mm2 Rupture (% ) Pliage Durete Essal de
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291 483 24,7 . - - - - . o
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Tests to verify quality have been carried out - ; i The Surveyor - L ‘expert
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